
 

 
 
 

TR8 TRAILER PARTS LIST  



 

             TR8 TRAILER CHASSIS  

SEE TABLE NO: 001 



 

  

TABLE NO: 001 TR8 TRAILER CHASSIS ASSEMBLY 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 3 STAGE HYDRAULIC LIFT RAM ZHYD34 1 

2 BRAKED AXLE  ZGPP120 2 

2 UN-BRAKED AXLE (Used on early trailers) ZGPP175 1 

3 12.5/80/15 6 STUD WHEEL ZGPP20 4 

3 400/60/15.5 6 STUD WHEEL (OPTIONAL) ZGPP71 4 

4 WHEEL NUT AX-181.5 24 

5 TRAILER SHOE P001.424 1 

6 TRAILER SHOE PIN ZMAC73 1 

7 1” ZINC WASHER ZFAS49 5 

8 M6X40 ROLL PIN ZFAS30 5 

9 BOTTOM RAM PIN ZMAC73 1 

10 PIVOT PIN ZMAC76 2 

11 TOP RAM PIN ZGPP95 1 

12  COMPLETE STICKER KIT P001.548 1 



 

          TR8 TRAILER SIDES  

SEE TABLE NO: 002 



 

  

TABLE NO: 002 TR8 TRAILER SIDES 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 TR8 TRAILER REAR DOOR P001.425 1 

2 TR8 TRAILER LEFT HAND POST P001.426 1 

3 TR8 TRAILER RIGHT HAND POST P001.427 1 

4 TR8 TRAILER SIDE P001.428 4 

5 TR8 CENTRE POST P001.429 2 

6 TR8 HEADBOARD P001.430 1 



 

            TR8 TRAILER SIDES (OLD MODEL) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 003 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 003 TR8 TRAILER SIDES (OLD MODEL) 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 TR8 TRAILER REAR DOOR P001.431 1 

2 TR8 TRAILER LEFT HAND POST P001.432 1 

3 TR8 TRAILER RIGHT HAND POST P001.433 1 

4 TR8 TRAILER SIDE P001.428 4 

5 TR8 CENTRE POST P001.429 2 

6 TR8 HEADBOARD P001.430 1 



 

        TR8 TRAILER GRAINSIDES (SINGLE DOOR VERSION) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 004 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 004 TR8 TRAILER GRAINSIDES (SINGLE DOOR VERSION) 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 TR8 HEADBOARD (GRAINSIDE EXTENSION) P001.434 1 

2 TR8 TRAILER SIDE (GRAINSIDE EXTENSION) P001.435 4 

3 TR8 CENTRE POST (GRAINSIDE EXTENSION) P001.436 2 

4 TR8 TRAILER REAR DOOR (GRAINSIDE EXTENSION) P001.437 4 

5 TR8 TRAILER LEFT HAND POST (GRAINSIDE EXTENSION) P001.438 1 

6 TR8 TRAILER RIGHT HAND POST (GRAINSIDE EXTENSION) P001.439 1 

7 TR8 TRAILER STAY BAR P001.440 1 



 

        TR8 TRAILER GRAINSIDES (OLD VERSION) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 005 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 005 TR8 TRAILER GRAINSIDES (OLD VERSION) 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 TR8 HEADBOARD (GRAINSIDE EXTENSION) P001.434 1 

2 TR8 TRAILER SIDE (GRAINSIDE EXTENSION) P001.435 4 

3 TR8 CENTRE POST (GRAINSIDE EXTENSION) P001.436 2 

4 TR8 TRAILER REAR DOOR (GRAINSIDE EXTENSION) P001.441 4 

5 TR8 TRAILER STAY BAR P001.440 1 



 

                                                                                                                                                                                                                                       TR8 TRAILER BODY FITTINGS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 006 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 006 TR8 TRAILER BODY FITTINGS 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 PIN & CHAIN  ZGPP156 2 

2 TRAILER HINGE LUG 1” ZGPP155 2 

3 TAILGATE FORKLET 1” ZGPP152 2 

4 CATCH BOX 1" ZGPP167 1 

5 Catch Box Pin c/w Chain ZGPP149 1 

6 TRIP MECHANISM ROD P001.445 1 

7 PIN & CHAIN  ZGPP147 8 

8 SLOTTED PEG ZGPP148 8 

9 150X50X3.5 PLASTIC CAP ZGPP210 4 

10 5/8" GUDGEON HINGE ZGPP146 8 

11 5/8" GUDGEON PIN ZGPP145 8 

12 50X50X5 PLASTIC CAP ZGPP157 4 



 

         TR8 TRAILER BALE EXTENSION  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

1 = PART NO. TR8E 



 

        TR8 TRAILER BALE EXTENSION ASSEMBLY  

SEE TABLE NO: 007 



 

  

TABLE NO: 007 TR8 TRAILER BALE EXTENSION ASSEMBLY 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 BALE EXTENSION GUARD P001.442 1 

2 M12X40 SETSCREWS ZP ZFAS51 4 

3 M12 WASHERS ZP ZFAS45 4 

4 M12 NYLOCK NUTS ZP ZFAS22 4 

5 M16X45 SETSCREWS ZP ZFAS11 2 

6 M16 NYLOCK NUTS ZFAS23 2 



 

 

                    TRAILER GRAIN CHUTE PART No. TRGC  

1 =  PART NO: TRGC 



 

                TR8 TRAILER TAIL LIGHT ASSEMBLY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 008 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 008 TR8 TRAILER TAIL LIGHT ASSEMBLY 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 LEFT HAND TAIL LIGHT ZGPP180 1 

2 LEFT HAND TAIL LIGHT LENSE LCTR8L 1 

3 RIGHT HAND TAIL LIGHT ZGPP181 1 

4 RIGHT HAND TAIL LIGHT LENSE LCTR8R 1 

5 M5 NYLOCK NUT ZFAS114 4 

6 M5 WASHER ZP ZFAS113 4 

7 WIRING LOOM (RED CONNECTOR TO LHD TAIL LIGHT) ZGPP179 1 



 

TR8 TRAILER HYDRAULIC TIPPING RAM LAYOUT 

 

 

 

 

 

  

SEE TABLE NO: 009 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 009 TR8 TRAILER HYDRAULIC TIPPING RAM LAYOUT 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 HYDRAULIC HOSE ZHYD36 1 

2 HYDRAULIC CONNECTOR ZHYD35 1 

3 DOWDY SEAL ZHYD22 1 

4 ½” MALE PROBE ZHYD26 1 

5 HYDRAULIC SEAL KIT P001.443 1 



 

           TR8 TRAILER SINGLE BRAKED AXLE HYDRAULICS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 SEE TABLE NO: 010 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 010 TR8 TRAILER SINGLE BRAKED AXLE HYDRAULICS 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 BRAKE ASSEMBLY COMPLETE ZGPP124 1 

2 3/8” DOWDY SEAL ZHYD05 1 

3 3/8” x 3/8” MALE CONNECTOR ZHYD03 1 

4 HYDRAULIC HOSE (Includes Brake fitting) ZHYD64 1 

5 DOWDY SEAL ZHYD22 1 

6 BRAKE COUPLING ZHYD25 1 

7 REPLACEMENT BRAKE CYLINDER ZGPP73 1 

8 S CLIP P001.354 1 

9 RETURN SPRING ZSPR11 1 



 

           TR8 TRAILER DOUBLE BRAKED AXLE HYDRAULICS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 011 



 

TABLE NO: 011 TR8 TRAILER DOUBLE BRAKED AXLE HYDRAULICS 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 BRAKE ASSEMBLY COMPLETE ZGPP124 2 

2 3/8” DOWDY SEAL ZHYD05 2 

3 3/8” x 3/8” MALE CONNECTOR ZHYD03 2 

4 HYDRAULIC HOSE  ZHYD38 1 

5 3/8” x 3/8” T-CONNECTOR ZHYD37 1 

6 HYDRAULIC HOSE ZHYD64 1 

7 DOWDY SEAL ZHYD22 1 

8 BRAKE COUPLING ZHYD25 1 



 
 

TR8 TRAILER TVZ AXLE PART No. ZGPP120 

 

SEE TABLE NO: 012 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 012 TR8 TRAILER TVZ AXLE Part No: ZGPP120 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 CROWN NUT M39X1.50 57539B2 2 

2 SPRING PIN FOR NUT 58205 2 

4 BRAKE SHOE 300X60  9FCA300ZO        2 

8 SPRING WASHER D16 915RE16            2 

9 NUT M16X2.00 97116D1 2 

12 DUST CAP 90mm 56109009            2 

16 SEAL 5411201            2 

18 BEARING 59130213            2 

19 DUST SHIELD 5511201            2 

20 DRUM 65L6NA01 2 

21 DUST SHIELD 5510901            2 

22 BEARING 59132210            2 

23 AXLE STUD 18mmx1.5mm AX-18501.5 12 

24 AXLE NUT 18mmx1.5mm AX-181.5 12 

27 COMPENSATOR 768102 1 



 

TR8 TRAILER TVZ AXLE PART No. ZGPP175 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 013 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 013 TR8 TRAILER TVZ AXLE Part No: ZGPP175 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

2 CROWN NUT M39X1.50 57539B2 2 

3 SPRING PIN FOR NUT 58205 2 

4 DUST CAP 90mm 56109009            2 

5 SEAL 5411201            2 

7 BEARING 59130213            2 

8 DUST SHIELD 5511201            2 

9 HUB 61L6NA001 2 

10 DUST SHIELD 5510901            2 

11 BEARING 59132210            2 

12 AXLE STUD 18mmx1.5mm AX-18501.5 12 

13 AXLE NUT 18mmx1.5mm AX-181.5 12 



 

           TR8 TRAILER SPRING SUSPENSION ASSEMBLY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

SEE TABLE NO: 013 

SEE TABLE NO: 014 

SEE TABLE NO: 014 



 

       TR8 TRAILER SPRING SUSPENSION ASSEMBLY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 PIVOT PIN GREASE NIPPLES 

 

 

 

 

  

 

 

 

 

 

 

 

SEE TABLE NO: 014 

SEE TABLE NO: 014 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TABLE NO: 014 TR8 TRAILER SPRING SUSPENSION ASSEMBLY (PART No. ZGPP174) 

ITEM NO DESCRIPTION 

TR8 

CODE QTY 

       

1 SPRING P001.451 4 

2 MAIN PIVOT PIN P001.453 2 

3 SMALL PIVOT PIN P001.454 4 

4 M12X120 BOLT ZP ZFAS148 4 

5 SMALL PIVOT PIN CASTLE NUT P001.455 4 

6 COTTER PIN P001.456 4 

7 MAIN PIVOT PIN CASTLE NUT P001.457 2 

8 COTTER PIN P001.458 2 

9 WASHER  P001.459 2 

10 M12 NYLOCK NUT ZFAS22 4 

11 M18 NYLOCK NUT ZFAS80 16 

12 M18 U BOLT P001.460 8 

13 GREASE NIPPLE DUST CAP P001.461 6 

14 GREASE NIPPLE P001.462 4 

15 GREASE NIPPLE P001.463 2 


